e’ FCC TEST REPORT

SPORTON LAB.

Spot Check Evaluation

r_—~ L
o ”7 A

Reviewed by: Joseph Lin / Supervisor

W
N2

N

,I/’/

: Zx;:ca/& aq

Approved by: Jones Tsai / Manager

sowe; TP

O Testing Laboratory

7 N
’//,/“|“\\\ » 1190

S\

////Ilg\\\\\

A

SPORTON INTERNATIONAL INC.
No. 52, Hwa Ya 1*'Rd., Hwa Ya Technology Park, Kwei-Shan District, Tao Yuan City, Taiwan, R.O.C.

TEL : 886-3-327-3456 Page Number : 10of60
FAX : 886-3-328-4978 Issued Date : Jun. 25, 2018

Report Version 1 02



ssamonas. FCC TEST REPORT

Table of Contents

HISTOIY Of thiS TS FEPOIT..cci it e et e et e e s st e e e e sabe e e e e anbbeeeesnrneeeen
O ] A oo IUYoa o] IR T =Tl A (o] o OSSP PT PP TP PRI
A B 1§ =T €= g Tod ST =T o 1o ] o H O PP PP PUPPPON
3. Spot Check Verification Data SECHION ........cuuiiiiiiiiii et
4. ReferenCe detail SECTION ....coiuiii et e et e et e e e b b e e e e aab e e e e e nnbe e e e ennes
Appendix A. Spot Check Test Result

TEL : 886-3-327-3456 Page Number : 20f60
FAX : 886-3-328-4978 Issued Date : Jun. 25, 2018

Report Version 1 02



ssamonas. FCC TEST REPORT

History of this test report

Version Description Issued Date
01 Initial issue of report Jun. 22, 2018
02 Remove WWAN spot check information. Jun. 25, 2018
TEL : 886-3-327-3456 Page Number : 30f60
FAX : 886-3-328-4978 Issued Date : Jun. 25, 2018

Report Version 1 02



e% FCC TEST REPORT

SPORTON LAB.

1. Introduction Section

The original model (FCC ID: PY7-04606A) and the variant model (FCC ID: PY7-43143E) has identical PCB
layout, antenna, SW implementation for Bluetooth/Wi-Fi/NFC/GPS. Based on their similarity, the FCC Part
15C (equipment class: DTS, DSS, DXX) and Part 15E (equipment class: NII) test data issued test data of
PY7-43143E references the test data of PY7-04606A

The applicant takes full responsibility that the test data as referenced in this report represent compliance for

this FCC ID (FCC ID: PY7-43143E).

TEL : 886-3-327-3456 Page Number : 4 0f 60
FAX : 886-3-328-4978 Issued Date : Jun. 25, 2018
Report Version 1 02



ssamonas. FCC TEST REPORT

2. Difference Section

The original model (FCC ID: PY7-04606A) and the variant model (FCC ID: PY7-43143E) has identical PCB
layout, antenna, SW implementation for Bluetooth/Wi-Fi/NFC/GPS. The details of similarity and difference

can be found in the Operating Description.

Cellular transmitter RF components are different in PY7-43143E, to support capability for different cellular

bands.

The product specification is outlined in the following table:

FCC ID PY7-04606A ‘ PY7-43143E
Wireless Tech Mode Frequency (MHz)
GSM GSM Voice Multi-Slot Class | 850/1900 850/1900
GPRS (GMSK) | 12
EDGE (8PSK) | DTM: No
UMTS AMR/RCM12.2Kbps B5/B2 B5/B2
HSDPA/HSUPA/DC-HSDPA
LTE (FDD/TDD) QPSK/16QAM/64QAM B2/B5/B7/B41 B2/B5/B7
Wi-Fi 11b/11g/11n(HT20)/11ac(VHT20) | 2412-2462
11a/11n(HT20)/11n(HT40)/ 5150-5250
11ac(VHT20)/ 11ac(VHT40)/ 5250-5350
1lac(VHT80) 5470-5725
5725-5850
Bluetooth V5.0 LE 2402-2480 MHz
NFC ASK 13.56 MHz
TEL : 886-3-327-3456 Page Number : 50f 60
FAX : 886-3-328-4978 Issued Date : Jun. 25, 2018
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FCC TEST REPORT

3. Spot Check Verification Data Section

Summary of the spot check:

PY7-04606A PY7-43143E .
Test Item Mode Worst Result Worst Result ‘ Difference (dB)
802.11b 19.30 19.37 -0.07
802.11g 16.99 16.98 0.01
11n HT20 13.91 13.92 -0.01
1lac VHT20 13.84 13.88 -0.04
BT (1Mbps) 11.53 10.96 0.57
BT (2Mbps) 9.27 8.76 0.51
BT (3Mbps) 9.26 8.77 0.49
BT-LE(1Mbps) 1.26 1.28 -00.02
BT-LE(2Mbps) 1.34 1.36 -0.02
11a, 5.2GHz 16.96 16.99 -0.03
11n HT20, 5.2GHz 13.99 13.87 0.12
11n HT40, 5.2GHz 12.99 12.95 0.04
1lac VHT20, 5.2GHz 13.88 13.86 0.02
1lac VHTA40, 5.2GHz 12.79 12.93 -0.14
1lac VHT80, 5.2GHz 11.88 11.88 0
11a, 5.3GHz 16.99 16.98 0.01
é‘(’)fg‘fge q 11n HT20, 5.3GHz 13.99 13.86 0.13
Power 11n HT40, 5.3GHz 12.93 12.93 0
(dBm) 1lac VHT20, 5.3GHz 13.98 13.85 0.13
1lac VHTA40, 5.3GHz 12.84 12.92 -0.08
1lac VHT80, 5.3GHz 11.81 11.86 -0.05
11a, 5.5GHz 16.98 16.93 0.05
11n HT20, 5.5GHz 13.98 13.97 0.01
11n HT40, 5.5GHz 12.83 12.99 -0.16
1lac VHT20, 5.5GHz 13.94 13.91 0.03
1lac VHTA40, 5.5GHz 12.78 12.98 -0.20
1lac VHT80, 5.5GHz 11.94 11.83 0.11
11a, 5.8GHz 16.98 16.95 0.03
11n HT20, 5.8GHz 13.87 13.91 -0.04
11n HT40, 5.8GHz 12.84 12.99 -0.15
1lac VHT20, 5.8GHz 13.89 13.80 0.09
1lac VHTA40, 5.8GHz 12.93 12.98 -0.05
1lac VHT80, 5.8GHz 11.81 11.88 -0.07
SIN of test sample CQ3000NYWW CQ3000VMUK
Test date 2018/04/3~2018/04/23 2018/05/18~2018/06/01
TEL : 886-3-327-3456 Page Number 1 6 0f 60
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PY7-04606A PY7-43143E ;

Test Item \V/[eo [} Worst Result Worst Result ‘ Difference (dB)

802.11b 54.56 56.88 -2.32

802.11g 55.95 58.94 -2.99

BT (2Mbps) 49.80 52.14 -2.34
Peak Radiated BT-LE(2Mbps) 53.56 56.35 -2.79
Spurious 802.11a, 5.2GHz 60.77 61.01 -0.24
Emission 802.11n HT40, 5.3GHz 53.46 56.02 -2.56
(Band Edge) 802.11a, 5.5GHz 61.36 58.54 2.82
(dBuVv/m) 802.11a, 5.8GHz 49.82 52.77 -2.95

CQ3000VMUR

S/N of test sample CQ3000NYWV CQ3000U927

Test date 2018/04/3~2018/04/23 2018/05/18~2018/06/01

802.11b 44.54 47.18 -2.64

802.11g 45.17 47.76 -2.59
Q‘ﬁg?: d BT (2Mbps) 25.07 27.41 2.34
Spurious BT-LE(2Mbps) 44.33 46.94 -2.61
e (@] 802.11a, 5.2GHz 45.27 43.76 1.51
Edge) 802.11n HT40, 5.3GHz 42.46 égZJOOVMUR -2.31
(dBuVv/m) SIN of test sample CQ3000NYWV CO3000U927

Test date 2018/04/3~2018/04/23 2018/05/18~2018/06/01

802.11b 47.40 45.53 1.87

802.11g 43.85 45.04 -1.19

BT (2Mbps) 45.32 43.49 1.83
Peak Radiated BT-LE(2Mbps) 43.84 43.77 0.07
Spurious 802.11a, 5.2GHz 53.93 52.58 1.35
Emission 802.11n HT40, 5.3GHz 48.50 48.46 0.04
(Harmonic) 802.11a, 5.5GHz 48.07 49.27 -1.20
(dBuVv/m) 802.11a, 5.8GHz 55.30 52.36 2.94

CQ3000VMUR

S/N of test sample CQ3000NYWV CQ3000U927

Test date 2018/04/3~2018/04/23 2018/05/18~2018/06/01
NEE RSE (30MHz to1GHz) 33.65 32.69 0.96
(dBuV/m) SIN of test sample CQ3000PSRK CQ3000VMUR

Test date 2018/04/17~2018/04/25 | 2018/05/21~2018/05/22
Conclusion:

Radiated spurious emission test against the variant model for non-cellular part based on the worst-case
condition from the original model was performed in this filing to demonstrate the test data from original model
remains representative for the variant model.

Based on the spot check test result (power levels measured are within 1dB, and the worst case of RSE spot
check verification based on the worst condition from the original model is within 3dB, and are compliance with
the limits), the test data from the original model is representative for the variant model.

The unwanted, harmonics, radiated spurious emission is reported peak measurement only due to spurious
lower than 20dB than the limit, 74dBuv/m, without further reporting the average measurement

The detail test results can be found in this document, Appendix A, hereafter.
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4. Reference detail Section

Part 15C
DTS B'“e\t;\’/‘i’ifr;i_ LE 2400~2483.5 PY7-04606A | Original Grant Tgs(fgeRz « | PY7-43143E | (FR832501-01B,
P FR832501-01C)
- FCC RF Part 15C
15C DSS Bluetooth 2400-24835 | PY7-04606A | Original Grant | i fo | PYT43L43E | Loen T
. FCCRF Part 15C
DXX NFC 13.56 PY7-04606A | Original Grant |l fon | PYT43143E | o Bl
5150~5250 ccCRE Part 15E
Wi-Fi 5250~5350 PY7-04606A | Original Grant | "= "' | PY7-43143E | (FR832501-01E,
15E NIl 5470~5725 P FR832501-01F )
57255850
— FCCRF Part 15E
DFS 5470~5725 PY7-04606A | Original Grant |l om0 | PYT43143E | o200
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Appendix A.Spot Check Test Result

1.1 Conducted power

<2.4GHz WLAN>
FCC ID FCC ID
cramel P oage TR PYTE00N YTl
power (dBm) | power (dBm)
802.11b
CH11 2462 19.26 19.27
CH1 2412 16.99 16.98
802.11g CH6 2437 6Mbps 17 16.75 16.69
CH11 2462 16.93 16.80
CH1 2412 13.70 13.92
802.11n-HT20 CH6 2437 MCSO 14 13.91 13.84
CH11 2462 13.83 13.83
CH1 2412 13.58 13.88
802.11ac-VHT20 CHG6 2437 MCSO 14 13.84 13.82
CH11 2462 13.78 13.80
TEL : 886-3-327-3456 Page Number : 90f 60
FAX : 886-3-328-4978 Issued Date :Jun. 25, 2018
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<Bluetooth>

Frequenc Tune-U e lp elb
Channel (&HZ) y L P PY7-04606A PY7-43143E
Average power (dBm) Average power (dBm)
CH 00 2402 11.53 10.96
Bluetooth
(1Mbps) CH 39 2441 12 10.66 10.53
CH 78 2480 10.88 10.81
CH 00 2402 9.27 8.76
Bluetooth
(2Mbps) CH 39 2441 10 8.07 7.96
CH 78 2480 8.69 8.62
CH 00 2402 9.26 8.77
Bluetooth
(3Mbps) CH 39 2441 10 8.02 7.97
CH 78 2480 8.67 8.63
BLE CH 00 2402 0.97 0.36
(GFSK) CH 19 2440 1.5 0.25 0.21
(1Mbps) CH 39 2480 1 1.28
H 2402 .
BLE CH 00 0] 1.02 0.39
(GFSK) CH 19 2440 15 0.33 0.26
2M
(2Mbps) CH 39 2480 L 1.36
TEL : 886-3-327-3456 Page Number : 10 of 60
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<5GHz WLAN>

FCC ID FCC ID
Tune-Up PY7-04606A PY7-43143E

Channel FEGLUEnCy Data Rate

(MH2z) Limit Average Average
power (dBm) power (dBm)
802.11a
CH 48 5240 16.95 16.97
CH 36 5180 13.99 13.87
802.11n-HT20 CH 44 5220 MCSO0 14 13.86 13.85
CH 48 5240 13.98 13.69
CH 38 5190 12.99 12.95
802.11n-HT40 MCSO0 13
CH 46 5230 12.96 12.92
CH 36 5180 13.88 13.86
802.11ac-VHT20| CH 44 5220 MCSO0 14 13.85 13.84
CH 48 5240 13.86 13.67
CH 38 5190 12.79 12.93
802.11ac-VHT40 MCSO0 13
CH 46 5230 12.78 12.91
802.11ac-VHT80| CH 42 5210 MCSO0 12 11.88 11.88
TEL : 886-3-327-3456 Page Number : 11 of 60
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FCC ID FCC ID
Tune-Up PY7-04606A PY7-43143E

Channel ALY Data Rate

(MHz) Limit Average Average
power (dBm) power (dBm)
802.11a
CH 64 5320 16.86 16.98
CH 52 5260 13.99 13.81
802.11n-HT20 CH 60 5300 MCSO0 14 13.93 13.85
CH 64 5320 13.92 13.86
CH 54 5270 12.93 12.92
802.11n-HT40 MCSO0 13
CH 62 5310 12.92 12.93
CH 52 5260 13.98 13.77
802.11ac-VHT20| CH 60 5300 MCSO0 14 13.86 13.81
CH 64 5320 13.91 13.85
CH 54 5270 12.84 12.90
802.11ac-VHT40 MCSO0 13
CH 62 5310 12.71 12.92
802.11ac-VHT80| CH58 5290 MCSO0 12 11.81 11.86
TEL : 886-3-327-3456 Page Number 1 12 of 60
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FCC ID FCC ID
Mode Channel Frequency Data Rate Tur]e—_Up PY7-04606A PY7-43143E
(MHz) Limit Average Average
power (dBm) power (dBm)
CH 100 5500 16.94 16.88
CH 116 5580 16.93 16.93
802.11a 6Mbps 17
CH 140 5700 16.89 16.58
CH144 5720 16.98 16.88
CH 100 5500 13.97 13.97
CH 116 5580 13.98 13.95
802.11n-HT20 MCSO0 14
CH 140 5700 13.78 13.95
CH144 5720 13.84 13.78
CH 102 5510 12.77 12.84
CH 126 5630 12.81 12.99
802.11n-HT40 MCSO0 13
CH 134 5670 12.80 12.80
CH142 5710 12.83 12.84
CH 100 5500 13.89 13.91
CH 116 5580 13.94 13.90
802.11ac-VHT20 MCSO0 14
CH 140 5700 13.65 13.90
CH144 5720 13.72 13.72
CH 102 5510 12.76 12.81
CH 126 5630 12.78 12.98
802.11ac-VHT40 MCSO0 13
CH 134 5670 12.74 12.78
CH142 5710 12.68 12.82
CH106 5530 11.74 11.83
802.11ac-VHT80| CH122 5610 MCSO0 12 11.87 11.82
CH138 5690 11.94 11.74
TEL : 886-3-327-3456 Page Number 1 13 of 60
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FCC ID FCC ID
Frequency Data Rate Tune-Up PY7-04606A PY7-43143E
(MHz) Limit Average Average
power (dBm) power (dBm)
802.11a

CH 165 5825 16.94 16.95

CH 149 5745 13.87 13.71

802.11n-HT20 | CH 157 5785 MCSO0 14 13.76 13.91

CH 165 5825 13.65 13.79

CH 151 5755 12.77 12.99

802.11n-HT40 MCSO0 13

CH 159 5795 12.84 12.71

CH 149 5745 13.89 13.68

802.11ac-VHT20| CH 157 5785 MCSO0 14 13.76 13.80

CH 165 5825 13.73 13.78

CH 151 5755 12.89 12.98

802.11ac-VHT40 MCSO 13

CH 159 5795 12.93 12.70

802.11ac-VHT80| CH155 5775 MCSO0 12 11.81 11.88

TEL : 886-3-327-3456 Page Number 1 14 of 60
FAX : 886-3-328-4978 Issued Date : Jun. 25, 2018

Report Version 1 02



SPORTON LAB.

FCC TEST REPORT

1.2 Radiated Spurious Emission

2.4GHz BT/WLAN

FCCID

PY7-04606A
Freq. Peak

Band edge

(MHz) /Avg.

Frequency Level Limit Frequency

(MHz) (dBuV/m) (dBuv/m) (MHz)

Harmonic

Level

(dBuV/m)

Limit

(dBuV/m)

FCC ID
PY7-43143E

Band edge Harmonic

Frequency Level Limit Frequency Level Limit

(MHz) (dBuVv/m)  (dBuV/m) (MH2) (dBuVv/m) | (dBuV/m)

CH P |2483.68|51.32| 74 | 7440 |44.18 | 74 |248352|5214| 74 | 7440 |4349| 74

BT(2Mbps) 2480
78 A |2483.68|2656| 54 | 7440 | 19.42| 54 |248352|27.41| 54 | 7440 |18.76 | 54
CH P | 24866 |53.56| 74 | 7440 |43.84 | 74 [249212(56.35| 74 | 7440 |43.77 | 74

BLE(2Mbps) 2480
39 A |2499.56 |44.33| 54 - - - | 2487.08|46.94 | 54 - - -
CH P |2486.84 |54.56| 74 | 4924 | 474 | 74 | 24836 |56.88| 74 | 4924 |4553| 74

802.11b 2462
11 A |248352|44.54| 54 - - - | 2483524718 | 54 - - -
P |2388.01|55.95| 74 | 4824 |43.85| 74 [2389.695|58.94 | 74 | 4824 |4504 | 74

802.11g |CH 1| 2412
A | 2390 |45.17| 54 - - - |2389.905|47.76 | 54 - - -

5.2GHz WLAN

FCC ID

PY7-04606A
Freq. Peak

Ch Band edge

(MHz) /Avg.

Frequency Level Limit Frequency

(MHz) (dBuV/m)  (dBuV/m) (MHz)

Harmonic

Level

(dBuV/m)

Limit

(dBuV/m)

FCC ID
PY7-43143E

Band edge Harmonic

Frequency Level Limit Frequency Level Limit

(MHz) (dBuV/m)  (dBuV/m) (MHz) (dBuV/m)  (dBuV/m)

P |[5140.66| 60.77 | 74 | 10360 | 53.93 | 68.2 | 5148.2 | 61.01 74 | 10360 | 52.58 | 68.2
802.11a |CH 36| 5180
A |5149.76| 45.27 | 54 - - - 5150 |43.76 | 54 - - -
TEL : 886-3-327-3456 Page Number : 15 of 60
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5.3GHz WLAN
FCCID FCCID

PY7-04606A PY7-43143E

Freqg. Peak

Ch Band edge Harmonic Band edge Harmonic
(MHz) /Avg.
Frequency Level Limit Frequency Level Limit Frequency Level Frequency Level
Limit Limit
(MHz) (dBuV/m) | (dBuv/m) (MHz) (dBuVv/m)  (dBuv/m) (MH2) (dBuVv/m) (MH2) (dBuV/m)

P [ 535152 |53.46 | 74 | 10620 | 48.5 74 |5350.08 | 56.02 | 74 | 10620 | 48.46 | 74

802.11an 40 |[CH 62| 5310
A |5350.08 | 42.46 | 54 - - - 5351.28 | 44.77 | 54 - - -

5.5GHz WLAN
FCCID FCCID
PY7-04606A PY7-43143E

Freq. Peak Band edge Harmonic Band edge Harmonic
Ch
(MHz) /Avg. Level
Frequency Level Limit Frequency Level Limit Frequency Limit Frequency Level Limit
(dBuv/m
(MHz) (dBuV/m) | (dBuV/m) (MHz) (dBuV/m)  (dBuV/m) (MHz) (dBuV/m) (MHz) (dBuV/m)  (dBuV/m)
)

802.11a CH 140 (5700 | P |5725.72 | 61.36 | 68.2 | 17100 | 48.07 | 68.2 | 5729.96 |58.54| 68.2 | 17100 | 49.27 | 68.2

5.8GHz WLAN
FCCID FCCID

PY7-04606A PY7-43143E
Freq. Peak

Ch Band edge Harmonic Band edge Harmonic
(MHz) /Avg.

Frequency Level Limit Frequency Level Limit Frequency Level Limit Frequency Level Limit

(MH2) (dBuv/m) ~ (dBuV/m) (MHz)  (dBuV/im) (dBuV/m)  (MHz)  (dBuv/m) (dBuV/m)  (MHz)  (dBuV/m) (dBuV/m)

802.11a CH 165 (5825 | P | 5926.6 (49.82| 68.2 | 17475 | 55.3 | 68.2 | 5946.2 | 52.77 | 68.2 | 17475 | 52.36 | 68.2

TEL : 886-3-327-3456 Page Number 1 16 of 60
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2.4GHz 2400~2483.5MHz

BT (Band Edge @ 3m)

BT

2.4GHz 2400~2483.5MHz Band Edge @ 3m

BT CH78 2480MHz

Horizontal Fundamental

Peak

evel @Buvim) Date: 20180530 A 9Buvim)

Date: 20180530

%) f o)
f
/ PEAK BE 74 PERK 74|
70|

R S P v

PO A e e
o b b
3| e
10| 1)
7460 2463, 2465, 2467, 7469.24T1. 2475, 2AT5. 24772475, 2401, 7403, 7405, 7407, 7400.2491. 2493, 7495, 2497, 2500 000 T 1500 700 1%00 2100 2300 2500. 2700, 3000
Freauency (WHz) Frequency (MHz)
site 03CHI2-HY Site $03CHIZ-HY
Condition PEAK_BE_74 3m HORN_9120D_1328 HORTZONTAL Condition :PEAK_74 3m HORN_9120D_1328 HORTZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak Detector +Peak
Project 832504-01 Project +832504-01
Mode 1 Mode i1

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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BT

2.4GHz 2400~2483.5MHz Band Edge @ 3m

BT CH78 2480MHz

Vertical

Fundamental

Peak

S - - o ztsoso
o o
" "
‘
-
o o
/ \ o e o ks
N .
/TN
/ >
o o
U S PO L P g S~ —"— PR
(SO0 RS AU W s e
o o
N u
R R S A 20 o
T

site
Condition

Detector
Project
Mode

03CHI2-HY

PEAK_BE_74 3m HORN_9120D>_1328 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak

832504-01

1

Frequency (MHz)
Site $03CHIZ-HY

Condition +PEAK_74 3m HORN_9120D_1328 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak
Project +832504-01
Mode i1

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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2.4GHz 2400~2483.5MHz

BT (Harmonic @ 3m)

BT

2.4GHz 2400~2483.5MHz Harmonic @ 3m

BT CH78 2480MHz

Horizontal Vertical

Peak

evel @Buvim) Date: 2018.06.01 1 9Buvim) Date: 2018.06.01
130 130
ol 10l
%) o)
PEAK 74 PERK 74|
70| )
VG 54, avg 54
50 2 ) 2
1 1
3| e
10| 1)
000 4000 G000, 6000, 10000, 12000. 14000 16000, 13000 20000 22000 25000 000 4000, 6000. 6000 10000. 12000, 14000 16000 18000, 20000, Z2000. 25000
Freauency (WHz) Frequency (MHz)
site 03CHI2-HY Site $03CHIZ-HY
Condition PEAK_74 3m HORN_9120D_1328 HORTZONTAL +PEAK_74 3m HORN_9120D_1328 VERTICAL
Detect eak +Peak
Project 832504-01 +832504-01
Mod 1

i1

TEL : 886-3-327-3456
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2.4GHz 2400~2483.5MHz

BLE (Band Edge @ 3m)

BLE

2.4GHz 2400~2483.5MHz Band Edge @ 3m

BLE CH39 2480MHz

Horizontal

Fundamental

el (0B

jm)

Date:2018.05.30 ) @B Dates 2018.05.30
1 2
10 o
1
s / %0
penk e 4 pen 74
o \ g
\ o
- b
50 I N RSV SR RSSO S o st
20 0
1o o
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BLE 2.4GHz 2400~2483.5MHz Band Edge @ 3m
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2.4GHz 2400~2483.5MHz

BLE (Harmonic @ 3m)
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2.4GHz 2400~2483.5MHz

WIFI 802.11b (Band Edge @ 3m)
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412M

Hz

Vertical

Fundamental

vel (0B

oate: 2018.05.30 1 e Date: 2018.05.30
130 120
d 1
% /’W w
pea 74
7 / 7
1
L Lpprmbningn it
s
20 20
1o 10
S0 T 70 7560 760, 7400 Zats L N = T 00
Frequency twin Heavency ()
site 03cHIZHY site < 03CH2-HY
Condition PEAK_BE_74 3m HORN_9120D_1328 VERTICAL Condition : PEAK_74 3m HORN_9120D_1328 VERTICAL
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2.4GHz 2400~2483.5MHz

WIFI 802.11b (Harmonic @ 3m)
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2.4GHz 2400~2483.5MHz

WIFI 802.11g (Harmonic @ 3m)
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Band 1 - 5150~5250MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH36 5180MHz

Horizontal Fundamental

el (9BuVIm) Date: 2018.05:31

Date: 20180531

] =l ]

/ peaw 74
7 / \\ 7
.
i S, AYG,
obencmngen]
50 50 P e ot
[t
x x
e e
N O 0 700 ED o0 ED o )
Fraauency (ke Freauoney (i
<03CHI2-HY 03CHIZ-HY
Condition :PEAK_BE_74 3m HORN_9120D,_1328 HORIZONTAL Condifion:PEAK_74 3m HORN_9120D,_1328 HORIZONTAL
Peak + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto
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Band 1 - 5150~5250MHz

WIFI 802.11a (Harmonic @ 3m)
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Band 2 - 5250~5350MHz

WIFI 802.11n HT40 (Band Edge @ 3m)
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Band 2 - 5250~5350MHz

WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Band 2 5250~5350MHz Harmonic @ 3m
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SPORTON LAB.

FCC TEST REPORT

Band 3 - 5470~5725MHz

WIFI 802.11a (Band Edge @ 3m)
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SPORTON LAB.

FCC TEST REPORT

WIFI

Band 3 5470~5725MHz Band Edge @ 3m
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ssamonas. FCC TEST REPORT

Band 3 - 5470~5725MHz

WIFI 802.11a (Harmonic @ 3m)

WIFI Band 3 5470~5725MHz Harmonic @ 3m

ANT 802.11a CH140 5700MHz

1 Horizontal Vertical

ovel gBuvim) Date: 20180601 ) Buvim) Date: 2018.06.01
120 o0
0l o
o a0
peau peaku)
RL L B o S IS S e S I S e oL F U U L e
G 54 e 54
50 s
2 20
! 10
000 400,600,800 12000, 76000, 20000, 24000, 78000, T2000. 36000, 40000 00 4000.6000 000, 72000, 76000, 70000 74000, 78000, 2000 6000, 40000
Frequency (WH) "
site 03CHIZ-HY site £03CHI2-HY
Condition PEAK(UNIT) 3m HORN_9120D_1328 HORIZONTAL Condition : PEAK(UNIT) 3m HORN_9120D_1328 VERTICAL
Pe ak Detector Peak Detector +Peak
Project 832504-01 Project +832504-01
Mode 3 Mode i3

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 39 of 60
Issued Date : Jun. 25, 2018
Report Version 1 02



SPORTON LAB.

FCC TEST REPORT

Band 4 - 5725~5850MHz

WIFI 802.11a (Band Edge @ 3m)
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Band 4 5725~5850MHz Band Edge @ 3m
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SPORTON LAB.

FCC TEST REPORT

WIFI

Band 4 5725~5850MHz Band Edge @ 3m
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ssamonas. FCC TEST REPORT

Band 4 - 5725~5850MHz

WIFI 802.11a (Harmonic @ 3m)

WIFI Band 4 5725~5850MHz Harmonic @ 3m

ANT 802.11a CH165 5825MHz
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SPORTON LAB.

FCC TEST REPORT

2.4GHz 2400~2483.5MHz

BT (Band Edge @ 3m)

BT Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(HIV)
* 2480 101.99 - - 99.4 27.36 6.79 | 31.56 | 238 52 P H
* 2480 77.26 - - - - - - - - A H
2483.52 52.14 |-21.86 74 49.55 27.36 6.79 | 31.56 | 238 52 P H
2483.52 27.41 |-26.59 54 - - - - - - A H
H

BT
H
CH 78
* 2480 101.25 - - 98.66 27.36 6.79 | 31.56 | 299 90 P \%
2480MHz
* 2480 76.52 - - - - - - - - AV
2484.12 51.72 |-22.28 74 49.13 27.36 6.79 | 31.56 | 299 90 P \%
2484.12 26.99 |-27.01 54 - - - - - - AV
\%
V
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SPORTON LAB.

FCC TEST REPORT

2.4GHz 2400~2483.5MHz

BT (Harmonic @ 3m)

BT Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(HIV)
4960 39.26 |-34.74 74 53.33 31.63 | 10.82 | 56.52 | 100 0 P H
4960 1453 |-39.47 54 - - - - - - A | H
7440 43.25 |-30.75 74 49.72 36.47 | 13.13 | 56.07 | 100 0 P H
BT
7440 18.52 |-35.48 54 - - - - - - A | H
CH78
4960 39.1 -34.9 74 53.17 31.63 | 10.82 | 56.52 | 100 0 P |V
2480MHz
4960 14.37 |-39.63 54 - - - - - - AV
7440 43.49 |-30.51 74 49.96 36.47 | 13.13 | 56.07 | 100 0 P |V
7440 18.76 |-35.24 54 - - - - - - Al YV
1. No other spurious found.
Remark ) o
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC TEST REPORT

2.4GHz 2400~2483.5MHz

BLE (Band Edge @ 3m)

BLE Note | Frequency Level Over Limit Read | Antenna| Path |Preamp | Ant | Table |Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBpV)| (dB/m) | (dB) | (dB) |[(cm) (deg) |(P/A)|(HV)
* 2480 94.3 - - 81.68 27.36 16.82 | 31.56 | 100 119 P H
* 2480 92.75 - - 80.13 27.36 16.82 | 31.56 | 100 119 A H
2485.88 56.36 -17.64 74 43.74 27.36 16.82 | 31.56 | 100 119 P H
2491.28 46.84 -7.16 54 34.17 27.4 16.83 | 31.56 | 100 119 A H
H
BLE
H
CH 39
* 2480 92.54 - - 79.92 27.36 16.82 | 31.56 | 400 9 P \Y
2480MHz
* 2480 90.84 - - 78.22 27.36 16.82 | 31.56 | 400 9 A |V
2492.12 56.35 -17.65 74 43.67 27.4 16.83 | 31.55 | 400 9 P \Y
2487.08 46.94 -7.06 54 34.31 27.36 16.83 | 31.56 | 400 9 A |V
\Y
\Y
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SPORTON LAB.

FCC TEST REPORT

2.4GHz 2400~2483.5MHz

BLE (Harmonic @ 3m)

BLE Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

(MHz) (dBpVim)| (dB) [(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
4960 38.64 -35.36 74 52.71 31.63 10.82 | 56.52 | 100 0 P H
7440 43.58 -30.42 74 50.05 36.47 13.13 | 56.07 | 100 0 P H
H

BLE
H

CH 39
4960 39.68 -34.32 74 53.75 31.63 10.82 | 56.52 | 100 0 P \%

2480MHz
7440 43.77 -30.23 74 50.24 36.47 13.13 | 56.07 | 100 0 P \%
\%
\%

3. No other spurious found.
Remark
4. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC TEST REPORT

2.4GHz 2400~2483.5MHz

WIFI 802.11b (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(HIV)
* 2462 104.86 - - 92.31 27.32 16.79 | 31.56 | 135 348 P H
* 2462 100.75 - - 88.2 27.32 16.79 | 31.56 | 135 348 A H
2483.6 56.88 -17.12 74 44.26 27.36 16.82 | 31.56 | 135 348 P H
2483.52 47.18 -6.82 54 34.56 27.36 16.82 | 31.56 | 135 348 A H
H
802.11b
H
CH11
* 2462 102.42 - - 89.87 27.32 16.79 | 31.56 | 106 15 P \%
2462MHz
* 2462 98.2 - - 85.65 27.32 16.79 | 31.56 | 106 15 A \%
2485.44 56.45 -17.55 74 43.83 27.36 16.82 | 31.56 | 106 15 P \Y
2483.52 46.05 -7.95 54 33.43 27.36 16.82 | 31.56 | 106 15 A \%
\%
\Y
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SPORTON LAB.

FCC TEST REPORT

2.4GHz 2400~2483.5MHz

WIFI 802.11b (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

1 (MHz) (dBpV/im)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
4924 45.53 -28.47 74 59.7 31.56 10.8 56.53 | 100 0 P H
7386 44.12 -29.88 74 50.87 36.33 13.06 | 56.14 | 100 0 P H
H

802.11b
H

CH11
4924 44.87 -29.13 74 59.04 31.56 10.8 56.53 | 100 0 P \%

2462MHz
7386 43.82 -30.18 74 50.57 36.33 13.06 | 56.14 | 100 0 P \%
\%
\%

5. No other spurious found.
Remark
6. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC TEST REPORT

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp | Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) (deg) |(P/A)|(HV)
2389.695 58.94 -15.06 74 46.69 27.15 16.68 | 31.58 | 148 347 P H
2389.905 47.76 -6.24 54 35.5 27.15 16.68 | 31.57 | 148 347 A H
* 2412 106.25 - - 93.91 27.19 16.72 | 31.57 | 148 347 P H
* 2412 95.62 - - 83.28 27.19 16.72 | 31.57 | 148 347 A H
H
802.11g
H
CHO1
2389.905 55.79 -18.21 74 43.53 27.15 16.68 | 31.57 | 100 18 P \Y
2412MHz
2390 45.05 -8.95 54 32.78 27.15 16.69 | 31.57 | 100 18 A |V
* 2412 100.16 - - 87.82 27.19 16.72 | 31.57 | 100 18 P \Y
* 2412 90.12 - - 77.78 27.19 16.72 | 31.57 | 100 18 A |V
\Y
\Y
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ssamonas. FCC TEST REPORT

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/im)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)

4824 44.58 -29.42 74 59.06 31.36 10.73 | 56.57 | 100 0 P H
H
H

802.11g
H

CH 01
4824 45.04 -28.96 74 59.52 31.36 10.73 | 56.57 | 100 0 P \%

2412MHz
\%
\%
\%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC TEST REPORT

Band 1 - 5150~5250MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp | Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m )| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) (deg) |(P/A)|(HV)
5147.94 58.8 -15.2 74 48.17 31.79 9.98 31.14 | 106 235 P H
5147.42 42.9 -11.1 54 32.27 31.79 9.98 31.14 | 106 235 A H
* 5180 107.31 - - 96.62 31.81 10.02 | 31.14 | 106 235 P H
* 5180 95.98 - - 85.29 31.81 10.02 | 31.14 | 106 235 A H
H
802.11a
H
CH 36
5148.2 61.01 -12.99 74 50.38 31.79 9.98 31.14 | 102 344 P \Y
5180MHz
5150 43.76 -10.24 54 33.13 31.79 9.98 31.14 | 102 344 A |V
* 5180 108.49 - - 97.8 31.81 10.02 | 31.14 | 102 344 P \Y
* 5180 96.72 - - 86.03 3181 10.02 | 31.14 | 102 344 A |V
\Y
\Y
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SPORTON LAB.

FCC TEST REPORT

Band 1 5150~5250MHz

WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

1 (MHz) (dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(HIV)
10360 48.81 -19.39 68.2 53.05 39.86 15.89 59.99 100 0 P H
15540 45.48 -28.52 74 45.45 38.53 19.54 58.04 100 0 P H
H

802.11a
H

CH 36
10360 52.58 -15.62 68.2 56.82 39.86 15.89 | 59.99 | 100 0 P \Y

5180MHz
15540 46.04 -27.96 74 46.01 38.53 19.54 58.04 100 0 P \%
\%
\%

1. No other spurious found.
Remark ) o
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC TEST REPORT

Band 2 - 5250~5350MHz

WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp | Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) [(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)|(HN)
5140.76 51.96 -22.04 74 41.34 31.79 9.97 31.14 119 237 P H
5136 41.63 -12.37 54 31.03 31.78 9.96 31.14 119 237 A H
* 5310 101.53 - - 90.66 31.89 10.13 | 31.15 119 237 P H
* 5310 90.84 - - 79.97 31.89 10.13 31.15 119 237 A H
802.11n 5350.08 56.02 -17.98 74 45.1 31.91 10.16 31.15 119 237 P H
HT40 5351.28 44.77 -9.23 54 33.85 31.91 10.16 31.15 119 237 A H
CH 62 5089.76 52.1 -21.9 74 41.57 31.76 9.91 31.14 100 344 P \%
5310MHz 5132.26 4182 | -12.18 54 31.22 | 31.78 996 | 31.14 | 100 | 344 | A | V
* 5310 99.35 - - 88.48 31.89 10.13 31.15 100 344 P \Y,
* 5310 89.05 - - 78.18 31.89 10.13 | 31.15 100 344 A \%
5351.76 53.82 -20.18 74 42.9 31.91 10.16 31.15 100 344 P \%
5351.04 43.47 -10.53 54 32.55 31.91 10.16 31.15 100 344 A \Y,
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : 53 of 60
FAX : 886-3-328-4978 Issued Date : Jun. 25, 2018
Report Version 1 02




SPORTON LAB.

FCC TEST REPORT

Band 2 5250~5350MHz

WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
10620 48.46 -25.54 74 52.79 40.2 16.06 60.59 100 0 P H
15930 44.87 -29.13 74 44,94 37.74 19.69 575 100 0 P H
802.11n H
HT40 H
CH 62 10620 48.03 -25.97 74 52.36 40.2 16.06 | 60.59 | 100 0 P \Y
5310MHz 15930 4571 | -28.29 74 45.78 37.74 | 19.69 | 57.5 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark . o
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC TEST REPORT

Band 3 - 5470~5725MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(HIV)
* 5700 104.51 - - 92.99 32.27 10.5 31.25 | 130 356 P H
* 5700 93.07 - - 81.55 32.27 10.5 31.25 | 130 356 A H
5725.56 55.25 -12.95 68.2 43.68 32.31 1052 | 31.26 | 130 356 P H
H
H
802.11a
H
CH 140
* 5700 106.23 - - 94.71 32.27 10.5 31.25 | 101 354 \%
5700MHz
* 5700 94.91 - - 83.39 32.27 10.5 31.25 | 101 354 A \%
5729.96 58.54 -9.66 68.2 46.97 32.31 1052 | 31.26 | 101 354 \Y
\%
\%
\Y
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SPORTON LAB.

FCC TEST REPORT

Band 3 - 5470~5725MHz

WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

1 (MHz) (dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(HIV)
11400 48.12 -25.88 74 52.93 40.18 16.59 61.58 100 0 P H
17100 48.63 -19.57 68.2 43.17 41.06 20.48 56.08 100 0 P H
H

802.11a
H

CH 140
11400 47.22 -26.78 74 52.03 40.18 16.59 | 61.58 | 100 0 P \Y

5700MHz
17100 49.27 -18.93 68.2 43.81 41.06 20.48 56.08 100 0 P \%
\%
\%

1. No other spurious found.
Remark ) o
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC TEST REPORT

Band 4 - 5725~5850MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp | Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
* 5825 107.43 - - 95.68 32.46 10.6 31.31 | 100 30 P H
* 5825 95.99 - - 84.24 32.46 10.6 31.31 | 100 30 A | H
5851 60.5 -59.42 119.92 48.72 32.48 10.62 31.32 100 30 P H
5857.8 56.74 | -53.27 | 110.01 44.94 32,51 10.62 | 31.33 | 100 30 P H
5882.6 55.18 -44.38 99.56 43.34 32.53 10.64 31.33 100 30 P H
5944.4 52.52 -15.68 68.2 40.57 32.63 10.69 | 31.37 | 100 30 P H
H
802.11a H
CH 165 * 5825 103.72 - - 91.97 32.46 10.6 31.31 108 11 P \%
5825MHz * 5825 92.4 - - 80.65 32.46 10.6 31.31 108 11 A \%
5850.4 55.51 -65.78 | 121.29 43.73 32.48 10.62 31.32 108 11 P \%
5857.2 55.53 -54.65 110.18 43.72 3251 10.62 31.32 108 11 P Vv
5902 53.43 -31.75 85.18 41.55 32.56 10.66 31.34 108 11 P \%
5946.2 52.77 -15.43 68.2 40.82 32.63 10.69 31.37 108 11 P \%
\%
\%
V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC TEST REPORT

Band 4 5725~5850MHz

WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

1 (MHz) (dBpV/im)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
11650 46.57 -27.43 74 51.97 39.77 16.76 | 61.93 | 100 0 P H
17475 49.4 -18.8 68.2 41.55 42.38 20.73 | 55.26 | 100 0 P H
H

802.11a
H

CH 165
11650 48.18 -25.82 74 53.58 39.77 16.76 | 61.93 | 100 0 P \%

5825MHz
17475 52.36 -15.84 68.2 44.51 42.38 20.73 | 55.26 | 100 0 P \%
\%
\%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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samons. FCC TEST REPORT
NFC
Test Mode : NFC Tx Polarization : Horizontal
gpLevel (dBuVim) Date: 2018-05-22
74.3
68.6
62.9
571 QP
51.4 ’7
457
40.0
34.3 g
4 5 oir e
286 PTY T g
22.9
3
171
1.4
57
%30 224, 418, 612. 806. 1000
Frequency (MHz)
Frequency| Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |[Remark
Limit Line Level Factor Loss | Factor | Pos Pos
(MHz) [(dBpV/m)| (dB) |(dBuV/m )| (dBpV) (dB) (dB) | (dB) |(cm)|(deg)

30 21.44 -18.56 40 27.47 24.6 1.2 31.83 Peak
34.86 19.8 -20.2 40 28.36 22.06 1.2 31.82 Peak
143.4 18.62 -24.88 43.5 30.98 17.3 2.06 31.72 Peak
795.6 30.3 -15.7 46 29.81 27.96 4.32 31.79 Peak
855.8 30.7 -15.3 46 28.88 28.91 4.45 31.54 Peak
950.3 32.69 -13.31 46 28.51 30.39 4.71 30.92 100 0 Peak
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ssamonas. FCC TEST REPORT

Test Mode : NFC Tx Polarization : Vertical
20 Level {dBu'U'fm} Date: 2018-05-22
74.3
68.6
62.9
57.1 QP
51.4 ’7
45,7
40.0
34.3 5 g
4 e
28.6 WW
22.9 3
17.1
11.4
5.7]
O30 224. 418. 612. 806. 1000
Frequency (MHz)
Frequency| Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |[Remark
Limit Line Level Factor Loss | Factor | Pos Pos
(MHz) [(dBpV/m)| (dB) [(dBuV/m)| (dBuV) (dB) (dB) (dB) |(cm)|(deg)
30.54 21.42 -18.58 40 27.96 24.09 1.2 31.83 Peak
39.99 14.95 -25.05 40 26.23 19.33 1.2 31.81 Peak
140.16 19.26 -24.24 435 31.52 17.4 2.06 31.72 Peak
791.4 29.71 -16.29 46 29.22 27.97 4.32 31.8 Peak
869.8 31.28 -14.72 46 29.21 28.97 4.58 31.48 Peak
959.4 32.54 -13.46 46 27.82 30.85 4.71 30.84 100 0 Peak
End of this report
TEL : 886-3-327-3456 Page Number : 60 of 60
FAX : 886-3-328-4978 Issued Date : Jun. 25, 2018

Report Version 1 02






